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FY{E
Shenzhen S

RYIE R R A PR 2 ) Tel: +86-0755-33663308

Shenzhen SEM.Test Technology Co., Ltd. Fax: +86-0755-33663309

FREEYITE % X 70 X B AL i g T Web: www.semtest.com.cn

MEBET B 1Bk 10L(A B 55)— 4% Email: admin@semtest.com.cn

1/F., Room 101, Building 1, Hongwei Industrial Park, Liuxian'er ’5?%_ 1 ﬁ s ;j\: 12 Jﬁ\

Road, Block 70, Bao'an District, Shenzhen, Guangdong, China Page of



71

TEST

%5 No.: STR17089067

i b2 48V2Ah
T Chinese 48V, 2000mAh, 96Wh
Sample name ' Lithium Battery Pack 48V2Ah
English 48V, 2000mAh, 96Wh
¥ e
FE S 01-41
Sample No.
ZAEHAL SR B A TR AT PR A ]
Consignor Suzhou Thinked Eletronic Technology Co.,Ltd.
GV X DA SR EE A TR AT PR A
Manufacturer Suzhou Thinked Eletronic Technology Co.,Ltd.
T Wi CRT a0 is i @ il SRIeAbR T
e ‘ﬁ_ ) ST/SG/AC.10/11/Rev.6, 38.3
A E b

Test method
and criterion

UNITED NATIONS "Recommendations on the TRANSPORT OF DANGEROUS GOODS"
Manual of Tests and Criteria
ST/SG/AC.10/11/Rev.6, 38.3

FF it W Ha A EIh, R ~F 110.0%91.8%64.7mm
Appearance White prismatic battery, size 110.0*91.8*64.7mm
FmIEW EY MRz H Y
R R 2017-08-11 ATz H 2017-08-11 ~ 2017-08-24
Accepted date Test date

W1 H
Test items

AR WAL . IRB). by, AMECRES . Eebd. J R, RERE
Altitude simulation, Thermal test, Vibration, Shock, External short circuit, Impact,
Overcharge, Forced discharge.

Mk 18

LR, ARSI B O T G R T 8 i g S S e AN b AE T
ST/SG/AC.10/11/Rev.6, 38.3 FrifEE R .
The sample has passed the test items of UNITED NATIONS "Recommendations

on the TRANSPORT OF DANGEROUS GOODS" Manual of Tests and Criteria
ST/SG/AC.10/11/Rev.6, 38.3

Conclusion
%% H#(Issue date):  2017-08-25
SES /
Comments
i il __;E @ % S - il 7FZI -
Compiler: Checker: _/F,I./ Approver

GROIE 3 kG e 43 A PR 22 7
Shenzhen SEM.Test Technology Co., Ltd.
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TEST 4m'5 No.: STR17089067
R | R E 4 brifEER AR A ik KT &k
Standard requirement or the clause .
No. Name of test Test result Test conclusion | Remarks
number of standard
BeAE T Ak Ryisimm @i s seig
1 T PR FRUEFTY UN Manual of Tests and Criteria | WLH#% 1 B /
Altitude simulation | ST/SG/AC.10/11/Rev.6, 38.3 X3 T.1 Test | See Appendix 1 Passed
T.1
A B T ak s g s seie A
5 RS FrETFMY UN Manual of Tests and Criteria | W% 2 & /
Thermal test ST/SG/AC.10/11/Rev.6, 38.3 % T.2 Test | See Appendix 2 Passed
T.2
BeAE T Ak s @i s seig
3 PR3N FRETMY UN Manual of Tests and Criteria | W% 3 otk /
Vibration ST/SG/AC.10/11/Rev.6, 38.3 ik3: T.3 Test | See Appendix 3 Passed
T.3
BAE Tl RyEimm @i semw
4 ik FRAEFMEY UN Manual of Tests and Criteria | W.I4% 4 - /
Shock ST/SG/AC.10/11/Rev.6, 38.3 i3 T.4 Test | See Appendix 4 Passed
T.4
S BAE TR REimm i seigm
5 Ex?er:al FR#ETHY UN Manual of Tests and Criteria | W.H% 5 L /
short-circuit ?‘IgSG/AC.lO/ll/Rev.G, 38.3 {4 T.5 Test | See Appendix 5 Passed
BeAE TR REimm i seig
6 EYpph FRAETM) UN Manual of Tests and Criteria | WK% 6 iy /
Impact ST/SG/AC.10/11/Rev.6, 38.3 X% T.6 Test | See Appendix 6 Passed
T.6
BAE CETalRyEimm @i seiwm
7 T FRAEFMEY UN Manual of Tests and Criteria | W.H% 7 HH% /
Overcharge ST/SG/AC.10/11/Rev.6, 38.3 % T.7 Test | See Appendix 7 Passed
T.7
BAE TR REimm i seig
8 558 i) B H FRAETM) UN Manual of Tests and Criteria | Wi 8 Lk /
Forced discharge ST/SG/AC.10/11/Rev.6, 38.3 X% T.8 Test | See Appendix 8 Passed
T.8
AR 2% A

Test environment

BRI
Ambient temperature:

20°C - 25°C; IREEiE:
20°C - 25°C, Ambient humidity: 45% - 75%

45% - 75%

condition
AT H /
Test items
M1 P
o EIRNEOL o Igig %
Subcontracted ) N / ost ,
test condition SRS Name cod
Subcontracte e
d Laboratory HuhE ‘
Addres / LT )
S Tel

GROIE 3 kG e 43 A PR 22 7
Shenzhen SEM.Test Technology Co., Ltd.
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TEST %%*5 No.: STR17089067
o® 1
Appendix 1
F5 1 TR H 4475 i EEAR AL
No. Name of Test Items | Altitude simulation
Nl B vz My = MBS
T - i AT Before M5 After BEbk | MR E MR 2k
Sample No. | Sample status LY VAR Y LY VAR Y Mas; loss ReS|dL;/aI ocv R
my (9) Vi(V) m, (g) Va (V) (%) (%) Test result
01 | HURERN | 743297 | 54.581 | 743.295 | 54.218 | 0.000 99.33 o
02 | HUCLERE | 744205 | 54583 | 744201 | 53980 | 0.001 98.90 0
03 | HURERN | 744613 | 54.583 | 744.609 | 54.181 | 0.001 99.26 o
04 | HUCLERE | 743118 | 54585 | 743.114 | 54.028 | 0.001 98.98 0
05 | 0JUEERM | 745926 | 54.587 | 745.923 | 54.155 | 0.000 99.21 o
06 | SOUiERM | 743544 | 54580 | 743.538 | 54.206 | 0.001 99.31 o)
50 IREA TR
07 | QUEETE | 742880 | 54581 | 742.876 | 54.184 | 0.001 99.27 o
08 SOUCLERN | 742,676 | 54.585 | 742.675 | 54.199 | 0.000 99.29 0

50 CYC Fully Charged

RS

T L, V-G DA, R-BEER;  F-EEk; O-itda. JoHF=. oMk, R, oK.
Note: L-Leakage, V-Venting, D-Disassembly, R-Rupture, F-Fire, O-No leakage, no venting,
no disassembly, no rupture & no fire

GROIE 3 kG e 43 A PR 22 7 Hav, 120
Shenzhen SEM.Test Technology Co., Ltd. Page of
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TEST %%*5 No.: STR17089067
o % 2
Appendix 2
K5 , | BRSH A R
No. Name of Test ltems | Thermal test
R AT R o i
T - i AT Before M5 After BEbk | MR E MR 2k
Sample No. | Sample status LY VAR Y LY VAR Y Mas; loss ReS|dL;/aI ocv R
m; (g) V1 (V) m; (g) Vo (V) (%) (%) Test result
01 |, HFRERN | 743205 | 54.218 | 742.927 | 53.361 | 0.050 98.42 o
02 | HUCLERE | 744201 | 53.980 | 743.896 | 53145 | 0.041 98.45 0
03 |, HURERN | 744609 | 54.181 | 744.242 | 53.266 | 0.049 98.31 o
04 | HUCLERE | 743114 | 54.028 | 742751 | 53239 | 0.049 98.54 0
05 | 0JUEERM | 745923 | 54.155 | 745.604 | 53.273 | 0.043 98.37 o
06 | SOUEERm | 743538 | 54206 | 743.231 | 53365 | 0.041 98.45 o)
50 R
07 | QUEETE | 742876 | 54184 | 742517 | 53315 | 0.048 98.40 0
08 SOUCLERN | 742675 | 54.199 | 742345 | 53.375 | 0.044 98.48 0

50 CYC Fully Charged

RS

T L, V-G DA, R-BEER;  F-EEk; O-itda. JoHF=. oMk, R, oK.
Note: L-Leakage, V-Venting, D-Disassembly, R-Rupture, F-Fire, O-No leakage, no venting,
no disassembly, no rupture & no fire

GROIE 3 kG e 43 A PR 22 7 Ho5, 12|
Shenzhen SEM.Test Technology Co., Ltd. Page of




71

TEST %i'5 No.: STR17089067
% 3
Appendix 3
K5 s | WRSUH S8 13
No. Name of Test Items | Vibration
Nl B vz My = MBS
T - i AT Before M5 After BEbk | MR E MR 2k
Sample No. | Sample status LY VAR Y LY VAR Y Mas; loss ReS|dL;/aI ocv R
my (9) Vi(V) m, (g) Va (V) (%) (%) Test result
01 |, HFRERN | 742927 | 53.361 | 742.927 | 53.361 | 0.000 | 100.00 o
02 | HUCLERE | 743896 | 53145 | 743.894 | 53145 | 0.000 | 100.00 o)
03 |, HURERN | 744242 | 53.266 | 744.242 | 53.266 | 0.000 | 100.00 0
04 | HUCLERE | 742751 | 53239 | 742751 | 53239 | 0.000 | 100.00 o)
05 | S0JUEERM | 745604 | 53.273 | 745.604 | 53.273 | 0.000 | 100.00 o
06 | SOUEERM | 743231 | 53365 | 743.226 | 53.365 | 0.001 | 100.00 o)
50 IREA TR
07 | QUEERN | 742517 | 53315 | 742517 | 53315 | 0.000 | 100.00 o
08 SOUCLERN | 742345 | 53.375 | 742.345 | 53.371 | 0.000 99.99 0

50 CYC Fully Charged

RS

T L, V-G DA, R-BEER;  F-EEk; O-itda. JoHF=. oMk, R, oK.
Note: L-Leakage, V-Venting, D-Disassembly, R-Rupture, F-Fire, O-No leakage, no venting,
no disassembly, no rupture & no fire

GROIE 3 kG e 43 A PR 22 7 Fe, 12|
Shenzhen SEM.Test Technology Co., Ltd. Page of
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TEST %%*5 No.: STR17089067
&£ 4
Appendix 4
K5 4 | WRTIA S b
No. Name of Test ltems | Shock
R AT R o S
T - i AT Before M5 After BEbk | MR E MR 2k
Sample No. | Sample status LY VAR Y LY VAR Y Mas; loss ReS|dL;/aI ocv R
my (9) Vi(V) m, (g) Va (V) (%) (%) Test result
01 | HFRERN | 742907 | 53.361 | 742.927 | 53.357 | 0.000 99.99 o
02 | HUCLERE | 743894 | 53145 | 743.894 | 53145 | 0.000 | 100.00 o)
03 |, HURERN | 744242 | 53.266 | 744.242 | 53.266 | 0.000 | 100.00 0
04 | HUCLERE | 742751 | 53239 | 742751 | 53239 | 0.000 | 100.00 o)
05 | S0JUEERM | 745604 | 53.273 | 745.604 | 53.273 | 0.000 | 100.00 o
06 | SOUEERM | 743206 | 53.365 | 743.226 | 53.365 | 0.000 | 100.00 o)
50 IREA TR
07 | QUEERN | 742517 | 53315 | 742517 | 53315 | 0.000 | 100.00 o
08 SOUCLERN | 742345 | 53.371 | 742345 | 53.371 | 0.000 | 100.00 0

50 CYC Fully Charged

RS

T L, V-G DA, R-BEER;  F-EEk; O-itda. JoHF=. oMk, R, oK.
Note: L-Leakage, V-Venting, D-Disassembly, R-Rupture, F-Fire, O-No leakage, no venting,
no disassembly, no rupture & no fire

GROIE 3 kG e 43 A PR 22 7 BT, 12|
Shenzhen SEM.Test Technology Co., Ltd. Page of
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e %45 No.: STR17089067
i E£ 5
Appendix 5
75 . A H 455 St e
No. Name of Test Items External short circuit
: £ IR P Tk R T i P s .
RS PR Max. Eiternalﬂfe,;‘pﬁaiijre RS BVE
Sample No. Sample status (C) Test result Remark
HRGELTEH
01 1 CYé\IZTLJ':;Iy Charged 55.6 (@) /
EN S S LN
02 1CYC Fjuclly Charged 55.6 O /
HIRGEAE T
03 1 CYé\IZTLJ':;Iy Charged 55.6 (@) /
EN S SN
04 1CYC Fjuclly Charged 55.6 O /
50 K584 70
05 50 CYé\;Lily Charged 55.6 O /
50 AR
06 50 CYC Fjl[jlly Charged 55.6 O /
50 KSEAFH
07 50 CYé\;Lily Charged 55.6 (@) /
50 XA TR
08 50 CYC Fjl[jlly Charged 55.6 O /
NS

o DR R-BER;  FLEAK Ok, R, oK.

Note: D-Disassembly, R-Rupture, F-Fire, O-No disassembly, no rupture & no fire

GROIE 3 kG e 43 A PR 22 7 Fe, 12|
Shenzhen SEM.Test Technology Co., Ltd. Page of
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et %45 No.: STR17089067
e & 6
Appendix 6
5 5 AT H 445 i
No. Name of Test Items Impact
; £ IR P AR T fe el s .
b S PR Max. Eiternalﬂfe,;‘pﬁaiijre RS BVE
Sample No. Sample status (C) Test result Remark
K 50%%
09 1 CY(}Z\SO% gapjty 117.5 o) /
IR 50% A &
10 1 CYC 50% gapity 1153 O /
K 50%%
11 1 CYe 50% Capasiy 120.1 o }
IR 50% A &
12 1 CYC 50% gapity 1196 O /
K 50%%
13 1 CYé\SO% gapjty 109.9 e} /
LR H

vE: D-fiftfh; F-#8k; O-Tofik. Tk K.

Note: D-Disassembly, F-Fire, O-No disassembly & no fire

GROIE 3 kG e 43 A PR 22 7 Fou, 12|
Shenzhen SEM.Test Technology Co., Ltd. Page of
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TEST Y%'5 No.: STR17089067
M *x 7
Appendix 7
e . WA H 4 75 R
No. Name of Test Items Overcharge
FEf g~ FEIRES ML /i
Sample No. Sample status Test result Remark
HIGEAETIH
14 1 CYé\IZTLJ':;Iy Charged O /
HIRFEATH
15 1CYC Fjuclly Charged O /
HIRGEAETOH
16 1 CYé\IZTLJ':;Iy Charged O /
HIRFEATH
17 1CYC Fjuclly Charged O /
50 R4 A
18 50 CYé\;Lily Charged O /
50 KEAARH
19 50 CYC Fjlily Charged O /
50 R4 T
20 50 CYé\;Lily Charged O /
50 KFEAARH
21 50 CYC Fjlily Charged O /
LR H

vE: D-fiftfh; F-#8k; O-Tofik. Tk K.

Note: D-Disassembly, F-Fire, O-No disassembly & no fire

GROIE 3 kG e 43 A PR 22 7 #1001, k12 )
Shenzhen SEM.Test Technology Co., Ltd. Page of
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TEST %' No.: STR17089067

M £ 8

Appendix 8
g g | WRTIH %F L
No. Name of Test Items Forced discharge

P = PR A 4G i
Sample No. Sample status Test result Remark

22 L Che oy it o /
23 L e o /
24 L Che oy it o /
25 L e o /
26 L Che oy it o /
27 L ot oy B o /
28 L Ch oy it o /
29 L ot oy B o /
30 L Che oy it o /
31 L ot oy B o /
32 s0 Ry it o /
33 so ey B o /
34 s0 Ry it o /
35 B o /
36 s0 Ry it o /
37 B o /
38 s0 Ry it o /
39 B o /
40 s0 Ry it o /
4 B o /

vE: D-fiftfh; F-#8k; O-Tofik. Tk K.

Note: D-Disassembly, F-Fire, O-No disassembly & no fire

GROIE 3 kG e 43 A PR 22 7 %11 71,
Shenzhen SEM.Test Technology Co., Ltd. Page
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